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B5_N7(40M)_DFT-s-
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_PASS
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samranis. FCC RF Test Report Report No. : FG460505L

Software Version: 23.06.1602

FR1 N12

LTE Band: 2, LTE BW: 10M, LTE ARFCN: Mid

Transmitter Conducted Output Power And ERP, (Gt - L¢)=-2dB

NR SCS Bandwidth Conducted ERP ERP
Band (kHz) (MHz) Power(dBm) (dBm) (W)

Freq

Arfcn (MHz)

Modulation RB

DFT-s-

12 15 5 140300 7015 OFDM 1@1 24.47 20.32 0.1076
QPSK
DFT-s-

12 15 5 140300 7015 OFDM 16 1@1 235 19.35 0.0861
QAM
DFT-s-

12 15 5 141500 7075 OFDM 1@1 24.36 20.21 0.1050
QPSK
DFT-s-

12 15 5 141500 7075 OFDM 16 1@1 23.41 19.26 0.0843
QAM
DFT-s-

12 15 5 142700 7135 OFDM 1@1 24.41 20.26 0.1062
QPSK
DFT-s-

12 15 5 142700 7135 OFDM 16 1@1 23.35 19.2 0.0832
QAM
DFT-s-

12 15 10 140800 704 OFDM 1@1 2451 20.36 0.1086
QPSK
DFT-s-

12 15 10 140800 704 OFDM 16 1@1 23.57 19.42 0.0875
QAM

12 15 10 141500 707.5 OFDM l@1 24.45 20.3 0.1072

12 15 10 141500 707.5 OFDM 16 l@1 23.5 19.35 0.0861

12 15 10 142200 711 OFDM l1@1 24.42 20.27 0.1064

12 15 10 142200 711 OFDM 16 l1@1 23.45 19.3 0.0851

DFT-s-

12 15 15 141300 7065  OFDMPI2  36@18 24.4 20.25 0.1059
BPSK
DFT-s-

12 15 15 141300 7065  OFDM PI/2 1@1 245 20.35 0.1084
BPSK
DFT-s-

12 15 15 141300 7065  OFDMPI2  1@77 243 20.15 0.1035
BPSK
DFT-s-

12 15 15 141300 706.5 OFDM 36@18 24.44 20.29 0.1069
QPSK
DFT-s-

12 15 15 141300 706.5 OFDM 1@1 2452 20.37 0.1089
QPSK
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samranis. FCC RF Test Report Report No. : FG460505L

DFTs

12 15 15 141300 7065 OFDM 1@77 24.33 2018 01042
QPSK
DFT-s-

12 15 15 141300 7065  OFDM16  36@18 23.58 1943  0.0877
QAM
DFT-s-

12 15 15 141300 7065  OFDM 16 1@1 23.54 1939  0.0869
QAM
DFT-s-

12 15 15 141300 7065  OFDM16  1@77 23.36 1921 0.0834
QAM
DFT-s-

12 15 15 141300 7065  OFDM64  36@18 22.07 1792 0.0619
QAM
DFT-s-

12 15 15 141300 7065  OFDM 64 1@1 22.24 1809  0.0644
QAM
DFT-s-

12 15 15 141300 7065  OFDM64  1@77 22.04 17.89  0.0615
QAM
DFT-s-

12 15 15 141300 7065  OFDM 256  36@18 20.02 1587  0.0386
QAM
DFT-s-

12 15 15 141300 7065  OFDM256  1@1 19.51 1536 0.0344
QAM
DFT-s-

12 15 15 141300 7065  OFDM256  1@77 19.43 1528  0.0337
QAM

12 15 15 141300 7065 CF(SSSFEM 39@19 23.04 18.89  0.0774

12 15 15 141300 7065 CF(SSSFEM 1@1 23.05 18.9 0.0776

12 15 15 141300 7065 CF(S‘F?SFEM 1@77 22.94 1879  0.0757
DFT-s-

12 15 15 141500 707.5 OFDM PI/2 36@18 24.38 20.23 0.1054
BPSK
DFT-s-

12 15 15 141500 707.5 OFDM PI/2 101 24.4 20.25 0.1059
BPSK
DFT-s-

12 15 15 141500 707.5 OFDM PI/2 1@77 24.28 20.13 0.1030
BPSK
DFT-s-

12 15 15 141500 707.5 OFDM 36@18 24.45 20.3 0.1072
QPSK
DFT-s-

12 15 15 141500 707.5 OFDM 101 24.43 20.28 0.1067
QPSK
DFT-s-

12 15 15 141500 707.5 OFDM 1@77 24.3 20.15 0.1035
QPSK
DFT-s-

12 15 15 141500 7075  OFDM16  36@18 2353 19.38  0.0867
QAM
DFT-s-

12 15 15 141500 7075  OFDM 16 1@1 23.47 1932  0.0855
QAM
DFT-s-

12 15 15 141500 7075  OFDM16  1@77 23.33 1918 0.0828
QAM
DFT-s-

12 15 15 141500 7075  OFDM64  36@18 22.06 1791  0.0618
QAM
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samranis. FCC RF Test Report Report No. : FG460505L

DFTs

12 15 15 141500 7075  OFDM 64 1@1 22.24 1809  0.0644
QAM
DFT-s-

12 15 15 141500 7075  OFDM64  1@77 22.05 17.9 0.0617
QAM
DFT-s-

12 15 15 141500 7075  OFDM 256  36@18 19.95 15.8 0.0380
QAM
DFT-s-

12 15 15 141500 7075 OFDM256  1@1 19.5 1535  0.0343
QAM
DFT-s-

12 15 15 141500 7075  OFDM 256  1@77 19.42 1527  0.0337
QAM

12 15 15 141500 7075 C%‘gSFEM 39@19 22.97 1882  0.0762

12 15 15 141500 7075 CF(SSSFEM 1@1 23.01 18.86  0.0769

12 15 15 141500 7075 CF(S‘F?SFEM 1@77 2291 18.76  0.0752
DFT-s-

12 15 15 141700 7085 OFDMPI2  36@18 24.34 2019 0.1045
BPSK
DFT-s-

12 15 15 141700 7085 OFDMPI2  1@1 24.38 2023 0.1054
BPSK
DFT-s-

12 15 15 141700 7085 OFDMPI2  1@77 24.25 201 0.1023
BPSK
DFT-s-

12 15 15 141700 7085 OFDM 36@18 24.37 2022  0.1052
QPSK
DFT-s-

12 15 15 141700 7085 OFDM 1@1 24.42 2027  0.1064
QPSK
DFT-s-

12 15 15 141700 708.5 OFDM 1@77 24.29 20.14 0.1033
QPSK
DFT-s-

12 15 15 141700 708.5 OFDM 16 36@18 23.49 19.34 0.0859
QAM
DFT-s-

12 15 15 141700 708.5 OFDM 16 101 23.42 19.27 0.0845
QAM
DFT-s-

12 15 15 141700 708.5 OFDM 16 1@77 23.25 19.1 0.0813
QAM
DFT-s-

12 15 15 141700 708.5 OFDM 64 36@18 22.05 17.9 0.0617
QAM
DFT-s-

12 15 15 141700 708.5 OFDM 64 101 22.2 18.05 0.0638
QAM
DFT-s-

12 15 15 141700 7085  OFDM64  1@77 22.06 1791  0.0618
QAM
DFT-s-

12 15 15 141700 7085  OFDM 256  36@18 19.95 15.8 0.0380
QAM
DFT-s-

12 15 15 141700 7085 OFDM256  1@1 19.51 1536  0.0344
QAM
DFT-s-

12 15 15 141700 7085  OFDM 256  1@77 19.89 15.74  0.0375
QAM
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12 15 15 141700 708.5 CPQE’)SFEM 39@19 22.95 18.8 0.0759

12 15 15 141700 708.5 CPQE’)SFEM 1@1 22.95 18.8 0.0759

12 15 15 141700 708.5 CPQE’)SFEM 1@77 22.88 18.73 0.0746
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samranis. FCC RF Test Report Report No. : FG460505L

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation  Verdict  Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

12 15 10 141500  707.5 OFDM 50@0 0.0059 PASS NV
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 0.0068 PASS LV
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 0.0066 PASS HV
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 0.0037 PASS -30°C
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 0.0066 PASS 20°C
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 0.0050 PASS -10°C
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 0.0056 PASS 0C
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 0.0058 PASS 10C
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 0.0059 PASS 20°C
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 0.0023 PASS 30C
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 0.0045 PASS 40C
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 0.0030 PASS 50°C
QPSK
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samranis. FCC RF Test Report

Report No. : FG460505L

Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)

DFT-s-

12 15 10 141500 707.5 OFDM PI/2 50@0 4.09 13 PASS
BPSK
DFT-s-

12 15 10 141500 707.5 OFDM 50@0 5.2 13 PASS
QPSK

B2_N12(10M)_DFT-s-OFDM_PI_2-

BPSK_Outer_Full_Mid_CH

B2_N12(10M)_DFT-s-
OFDM_QPSK_Outer_Full_Mid_CH
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samranis. FCC RF Test Report Report No. : FG460505L

Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
12 15 5 141500 707.5 CF(’?‘S;?M 25@0 4.4685 4.928
12 15 5 141500 707.5 Cfé%';?ﬂ“" 25@0 4.4605 4.927
12 15 5 141500 707.5 C&%’Z?WM 25@0 4.4648 4.848
12 15 5 141500 707.5 %éogm" 25@0 4.4658 4.943
12 15 10 141500 707.5 CF(’?'S;?M 52@0 9.2645 9.859
12 15 10 141500 707.5 Cfé%';?ﬂ"" 52@0 9.2822 9.775
12 15 10 141500 707.5 C&%’ZRAM 52@0 9.2375 9.775
12 15 10 141500 7075 %Eéogm" 52@0 9.2757 9.896
12 15 15 141500 707.5 CF(’?'S;?M 79@0 14.06 14.83
12 15 15 141500 707.5 Cfé%';?ﬂ"" 79@0 14.06 14.75
12 15 15 141500 707.5 C&%’ZRAM 79@0 14.118 14.72
12 15 15 141500 707.5 %Eéogm" 79@0 14.072 14.73
Sporton International Inc. (Kunshan) Page Number 1 A3-7 of 25
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samranis. FCC RF Test Report Report No. : FG460505L

B2_N12(5M)_CP- B2_N12(5M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s e Aiten. 40 68
HE . 2

Video BW 150,00 kHz" Span 10MHz SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pts) Sweep 480 ms (1001 pis)

Total Paver

] ? Jun 23

B2_N12(5M)_CP-OFDM_64 B2_N12(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

e

|Gooupied BW Ocaiped W

KEYSIGHT Inout ¥ Alten 408 e KEYSIGHT ot R Aen 408 Free fn
c o ] - C

Ref Lyl Offset 7.50 B
Ref Vall dBm Scale/Div 10.0 B

SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 480 ms (1001 pis)

[Center 707,500 MHz Video BW 150,00 kHz" Span 10 M|
Sweep 4.80 ms (1001 pts)

Total Paver
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samranis. FCC RF Test Report Report No. : FG460505L

B2_N12(10M)_CP- B2_N12(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s e Aiten. 40 68
HE . 2

SVideo B 300.00 kHz" Span 20 MKz|

Center 707.50 MHz Video BW 300,00 kHz" Span 20 M,
Sweep 253 ms (1001 pis)

Sweep 2.53 ms (1001 pts)

Total Paver

] ? Jun 23

B2_N12(10M)_CP-OFDM_64 B2_N12(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

e

|Gooupied BW Ocaiped W

KEYSIGHT Inout ¥ Alten 408 e KEYSIGHT ot R Aen 408 Free fn
c o ] - C

Ref Lyl Offset 7.50 B
Ref Vall dBm Scale/Div 10.0 B

SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 253 ms (1001 pis)

[Center 707.50 MHz Video B 300,00 kHz" Span 20 M|
Sweep 2.53 ms (1001 pts)

Total Paver
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samranis. FCC RF Test Report Report No. : FG460505L

B2_N12(15M)_CP- B2_N12(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s e Aiten. 40 68
HE . 2

Bideo BW 470,00 kHz* Span 30 Mz, SVideo B 47000 kHz'

Span 30 MHz|
Sweep 1.67 ms (1001 ps)

Sweep 167 ms (1001 pis)

Total Paver

= Vel | ? dun 23

B2_N12(15M)_CP-OFDM_64 B2_N12(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

e

|Gooupied BW Ocaiped W

KEYSIGHT Inout ¥ Alten 408 e KEYSIGHT ot R Aen 408 Free fn
c o ] - C

Ref Lyl Offset 7.50 B
Ref Vall dBm Scale/Div 10.0 B

Center 707.50 MHz Bideo BW 470,00 kHz* Span 30 Mz, SVideo B 47000 kHz' Span 30 MKz|

Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Total Paver

= Vel | ? dun 23
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samranis. FCC RF Test Report

Report No. :

FG460505L

Conducted Spurious Emissions

NR
Band

SCS
(kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

12

15

140300

701.5

DFT-s-
OFDM 1@0
BPSK

see graph

12

15

140300

701.5

OFDM 1@0

see graph

PASS

12

15

140300

701.5

OFDM 1@0

see graph

12

15

140300

701.5

OFDM 1@0

see graph

PASS

12

15

141500

707.5

OFDM 1@0

see graph

12

15

141500

707.5

OFDM 1@0

see graph

PASS

12

15

141500

707.5

OFDM 1@0

see graph

12

15

141500

707.5

OFDM 1@0

see graph

PASS

12

15

142700

713.5

OFDM 1@0

see graph

12

15

142700

713.5

OFDM 1@0

see graph

PASS

12

15

142700

713.5

OFDM 1@0

see graph

12

15

142700

713.5

OFDM 1@0

see graph

PASS

12

15

10

140800

704.0

OFDM 1@0

see graph

12

15

10

140800

704.0

OFDM 1@0

see graph

PASS

12

15

10

140800

704.0

OFDM 1@0

see graph

12

15

10

140800

704.0

OFDM 1@0

see graph

PASS

12

15

10

141500

707.5

OFDM 1@0

see graph

12

15

10

141500

707.5

OFDM 1@0

see graph

PASS

12

15

10

141500

707.5

OFDM 1@0

see graph

12

15

10

141500

707.5

OFDM 1@0

see graph

PASS
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samranis. FCC RF Test Report Report No. : FG460505L

12 15 10 142200 711.0 OFDM 1@0 see graph ---

12 15 10 142200 711.0 OFDM 1@0 see graph PASS

12 15 10 142200 711.0 OFDM 1@0 see graph ---

12 15 10 142200 711.0 OFDM 1@0 see graph PASS

12 15 15 141300 706.5 OFDM 1@0 see graph ---

12 15 15 141300 706.5 OFDM 1@0 see graph PASS

12 15 15 141300 706.5 OFDM 1@0 see graph

12 15 15 141300 706.5 OFDM 1@0 see graph PASS

12 15 15 141500 707.5 OFDM 1@0 see graph ---

12 15 15 141500 707.5 OFDM 1@0 see graph PASS

12 15 15 141500 707.5 OFDM 1@0 see graph ---

12 15 15 141500 707.5 OFDM 1@0 see graph PASS

12 15 15 141700 708.5 OFDM 1@0 see graph ---

12 15 15 141700 708.5 OFDM 1@0 see graph PASS

12 15 15 141700 708.5 OFDM 1@0 see graph ---

12 15 15 141700 708.5 OFDM 1@0 see graph PASS
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samranis. FCC RF Test Report

Report No. : FG460505L

B2_N12(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT it st 405 Povee (RS
RLT - [CoUPiGDC O 0 0

Ref Ly 75008
Ref Level 30,00 dBm

Start 30 Wiz Stop 7.160 GHy|

‘Sweep 13.3 ms (80001 pts)

B2_N12(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[Spectrum Anaiyzer 1

[Swept A

KEYSIGHT lnput #hlten: 408 g Tyoe: o (RM
C 00100

AT o O o A

Video BW 3.0 MHz" $top 7.160 GHz]
‘Sweep 13.3 ms (80001 pts)

Function Function Width Function Vaiue

B2_N12(5M)_DFT-s-

OFDM_QPSK_Edge 1RB_Left Low CH

#hdten 4003 e Type: Powier (RMS)
uglHokd: 100100
Rin

Video BW 3.0 MHZ' Stop 7.160 GHz]
Sweep 123 ms (40001 ps)]

Function

B2_N12(5M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Mid_CH

= Power (WS
o -

Tg: Free Run

Video BW 3.0 MHZ' Stop 7.160 GHz]
Sweep 123 ms (40001 ps)]

Function Functian Width Function Vaiue

Sporton International Inc. (Kunshan)
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samranis. FCC RF Test Report

Report No. : FG460505L

B2_N12(5M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_High CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT it st 405 Povee (RS
RLT - [CoUPiGDC O 0 0

Start 30 Wiz Stop 7.160 GHy|

‘Sweep 13.3 ms (80001 pts)

B2_N12(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[Spectrum Anaiyzer 1

[Swept A

KEYSIGHT lnput #hlten: 408 g Tyoe: o (RM
C 00100

AT o O o A

Video BW 3.0 MHz" $top 7.160 GHz]
‘Sweep 13.3 ms (80001 pts)

Function Function Width Function Vaiue

B2_N12(5M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_High CH

Scale/Div 10 dB

100100

Haten 403 g Type: Powe (RS
o .
Run o

Video BW 3.0 MHZ' Stop 7.160 GHz]
Sweep 123 ms (40001 ps)]

Function

B2_N12(10M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Low_CH

Specirum Anaiyzer 1
Swept SA
KEYSIGHT ot 7P

Start 30 MHz

= Power (WS
o -

Tg: Free Run

Video BW 3.0 MHZ' Stop 7.160 GHz]
Sweep 123 ms (40001 ps)]

Functian Width Function Vaiue
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B2_N12(10M)_DFT-s- B2_N12(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left Mid CH  OFDM_QPSK_Edge 1RB_Left Mid_CH

[spectrum Anayzer 1

[Swept sA

KEYSIGHT !lllllll‘ In whdtten: 408 Fr_wn(lFMS'\ 1] #Atten 40 6B h L,
Couping DE 0 t : o 3 = y
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Start 30 Wiz Stop 7.160 GHy| Video BW 3.0 MHZ' Stop 7.160 GHz|

‘Sweep 13.3 ms (40001 pts|| Sweep 133 ms (40001 pts)|

Function

B2_N12(10M)_DFT-s- B2_N12(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High_CH

[Spectum anayzer 1 Spectrum Anaiyzer 1
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KEYSIGHT ot shten 108 o Typs: Poer (RAS) KEYSIGHT nout RF = Power (RMSH

RLT o oo LR
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Tg: Free Run

Video BW 3.0 MHz" $top 7.160 GHz] Start 30 MHz Video BW 3.0 Mz
‘Sweep 13.3 ms (80001 pts) 0

Stop 7.160 GHz]
Sweep 123 ms (40001 ps)]

Function Function Width Function Vaiue Function Functian Width Function Vaue
dBm

Gl
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B2_N12(15M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1
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RLT o © o 0

Start 30 Wiz Stop 7.160 GHy|

‘Sweep 13.3 ms (80001 pts)

B2_N12(15M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[Spectrum Anaiyzer 1
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KEYSIGHT lnput #hlten: 408 g Tyoe: o (RM
C 00100

AT o O o A

Video BW 3.0 MHz" Stop 7.160 GHz

‘Sweep 13.3 ms (80001 pts)

Function Function Width Function Vaiue
dBm
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B2_N12(15M)_DFT-s-
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100100
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Sweep 123 ms (40001 ps)]

Function
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Specirum Anaiyzer 1
Swept SA
KEYSIGHT ot 7P

= Power (WS
o -

Tg: Free Run

Video BW 3.0 MHZ' Stap 7.160 GHz

Sweep 123 ms (40001 ps)]

Functian Width Function Vaiue
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B2_N12(15M)_DFT-s- B2_N12(15M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High_CH

wAlten 408 = Power (RMS)| At 408 Fast oy Typs: Power (RS
oo C «

C B of gk 100100
fan . ‘ ’ ! Tg: Free Run

b Ref Lvl Offset .50 d8
ScaleiDiv 10 48 2 0,00 dBm 3 Scale/Div 10 4B

Video BW 3.0 MKz Stop 7.160 GHy| Start 30 Mz Video BW 3.0 MHZ' Stop 7.160 GHz|
‘Swesp 13.3 ms (40001 pts) #Res BW 1.0 MH2 Sweep 13.3 ms (40001 ps)

Function Width Function Vaiue e Trace Sc Function Functian Width Function Vaue
Bm
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. . FG460505L

Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result
Band (kHz) (MHz) (MHz)

Verdict

12 15 5 140300 701.5 OFDM 1@0 see graph

PASS

12 15 5 140300 701.5 OFDM 1@0 see graph

PASS

12 15 5 140300 701.5 OFDM 25@0 see graph

PASS

12 15 5 140300 701.5 OFDM 25@0 see graph

PASS

12 15 5 142700 713.5 OFDM 1@24 see graph

PASS

12 15 5 142700 713.5 OFDM 1@24 see graph

PASS

12 15 5 142700 713.5 OFDM 25@0 see graph

PASS

12 15 5 142700 713.5 OFDM 25@0 see graph

PASS

12 15 10 140800 704.0 OFDM 1@0 see graph

PASS

12 15 10 140800 704.0 OFDM 1@0 see graph

PASS

12 15 10 140800 704.0 OFDM 50@0 see graph

PASS

12 15 10 140800 704.0 OFDM 50@0 see graph

PASS

12 15 10 142200 711.0 OFDM 1@51 see graph

PASS

12 15 10 142200 711.0 OFDM 1@51 see graph

PASS

12 15 10 142200 711.0 OFDM 50@0 see graph

PASS

12 15 10 142200 711.0 OFDM 50@0 see graph

PASS

12 15 15 141300 706.5 OFDM 1@0 see graph

PASS

12 15 15 141300 706.5 OFDM 1@0 see graph

PASS

12 15 15 141300 706.5 OFDM 75@0 see graph

PASS

12 15 15 141300 706.5 OFDM 75@0 see graph

PASS

Sporton International Inc. (Kunshan) Page Number
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DFT-s-

12 15 15 141700 708.5 OFDM 1@78 see graph PASS
BPSK
DFT-s-

12 15 15 141700 708.5 OFDM 1@78 see graph PASS
QPSK
DFT-s-

12 15 15 141700 708.5 OFDM 75@0 see graph PASS
BPSK
DFT-s-

12 15 15 141700 708.5 OFDM 75@0 see graph PASS
QPSK
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B2_N12(5M)_DFT-s- B2_N12(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

Spectum
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KEYSIGHT It
Coupbng D
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Ref Lyl Offset 7.50 B
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Amplitg
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B2_N12(5M)_DFT-s- B2_N12(5M)_DFT-s-
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B2_N12(10M)_DFT-s- B2_N12(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

Spectum
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B2_N12(10M)_DFT-s-

B2_N12(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

OFDM_QPSK_Edge_1RB_Right_High CH
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B2_N12(15M)_DFT-s- B2_N12(15M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH
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B2_N12(15M)_DFT-s-

B2_N12(15M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

OFDM_QPSK_Edge_1RB_Right_High CH
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Software Version: 23.06.1602

FR1 N13

Transmitter Conducted Output Power And ERP, (Gt - L¢)=-2dB

NR SCS Bandwidth Freq Conducted ERP ERP

Band (kHz) (MHz) AT e Power(dBm)  (dBm) )

DFT-s-

13 15 5 149700 7795 OFDM 1@1 24.19 20.04 0.1009
QPSK
DFT-s-

13 15 5 149700 7795 OFDM 16 1@1 23.23 19.08 0.0809
QAM
DFT-s-

13 15 5 150200 782 OFDM 1@1 24.02 19.87 0.0971
QPSK
DFT-s-

13 15 5 150200 782 OFDM 16 1@1 23.1 18.95 0.0785
QAM
DFT-s-

13 15 5 150700 7845 OFDM 1@1 24.06 19.91 0.0979
QPSK
DFT-s-

13 15 5 150700 7845 OFDM 16 1@1 23.15 19 0.0794
QAM
DFT-s-

13 15 10 150200 782 OFDMPI2  25@12 24.06 19.91 0.0979
BPSK
DFT-s-

13 15 10 150200 782 OFDM PI/2 1@1 24.08 19.93 0.0984
BPSK
DFT-s-

13 15 10 150200 782 OFDMPI2  1@50 23.93 19.78 0.0951
BPSK
DFT-s-

13 15 10 150200 782 OFDM 25@12 24.04 19.89 0.0975
QPSK
DFT-s-

13 15 10 150200 782 OFDM 1@1 24.27 20.12 0.1028
QPSK
DFT-s-

13 15 10 150200 782 OFDM 1@50 24 19.85 0.0966
QPSK
DFT-s-

13 15 10 150200 782 OFDM 16  25@12 22.95 18.8 0.0759
QAM
DFT-s-

13 15 10 150200 782 OFDM 16 1@1 23.27 19.12 0.0817
QAM
DFT-s-

13 15 10 150200 782 OFDM 16 1@50 23.02 18.87 0.0771
QAM
DFT-s-

13 15 10 150200 782 OFDM 64  25@12 21.59 17.44 0.0555
QAM
DFT-s-

13 15 10 150200 782 OFDM 64 1@1 21.85 17.7 0.0589
QAM
DFT-s-

13 15 10 150200 782 OFDM 64 1@50 21.61 17.46 0.0557
QAM

Sporton International Inc. (Kunshan) Page Number : A4-10of 15
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DFT-s-
13 15 10 150200 782 OFDM 256 25@12 19.57 15.42 0.0348
QAM
DFT-s-
13 15 10 150200 782 OFDM 256 1@1 19.38 15.23 0.0333
QAM
DFT-s-
13 15 10 150200 782 OFDM 256 1@50 19.22 15.07 0.0321
QAM
13 15 10 150200 782 CPQE’)SFEM 26@13 22.48 18.33 0.0681
13 15 10 150200 782 CPQE’)SFEM 1@1 22.73 18.58 0.0721
13 15 10 150200 782 CP-OFDM 1@50 22.55 18.4 0.0692
QPSK
Sporton International Inc. (Kunshan) Page Number 1 A4-2 of 15
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Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation  Verdict  Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

13 15 10 150200  782.0 OFDM 50@0 0.0047 PASS NV
QPSK
DFT-s-

13 15 10 150200  782.0 OFDM 50@0 0.0057 PASS LV
QPSK
DFT-s-

13 15 10 150200  782.0 OFDM 50@0 0.0067 PASS HV
QPSK
DFT-s-

13 15 10 150200  782.0 OFDM 50@0 0.0060 PASS -30°C
QPSK
DFT-s-

13 15 10 150200  782.0 OFDM 50@0 0.0028 PASS 20°C
QPSK
DFT-s-

13 15 10 150200  782.0 OFDM 50@0 0.0054 PASS -10°C
QPSK
DFT-s-

13 15 10 150200  782.0 OFDM 50@0 0.0049 PASS 0C
QPSK
DFT-s-

13 15 10 150200  782.0 OFDM 50@0 0.0024 PASS 10C
QPSK
DFT-s-

13 15 10 150200  782.0 OFDM 50@0 0.0047 PASS 20°C
QPSK
DFT-s-

13 15 10 150200  782.0 OFDM 50@0 0.0035 PASS 30C
QPSK
DFT-s-

13 15 10 150200  782.0 OFDM 50@0 0.0040 PASS 40C
QPSK
DFT-s-

13 15 10 150200  782.0 OFDM 50@0 0.0024 PASS 50°C
QPSK
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Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)

DFT-s-

13 15 10 150200 782.0 OFDM PI/2 50@0 4.28 13 PASS
BPSK
DFT-s-

13 15 10 150200 782.0 OFDM 50@0 5.81 13 PASS
QPSK

N13(10M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH

N13(10M)_DFT-s-
OFDM_QPSK_Outer_Full_Mid_CH

Sporton International Inc. (Kunshan)
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
13 15 5 150200 782.0 CF(’?‘SEEM 25@0 4.463 4.888
13 15 5 150200 782.0 Cfé%';?ﬂw' 25@0 4.4812 4.946
13 15 5 150200 782.0 C&%’Z?WM 25@0 4.4617 4.855
13 15 5 150200 782.0 %Eéogml" 25@0 4.4772 4911
13 15 10 150200 782.0 CF(SSEEM 52@0 9.2641 9.792
13 15 10 150200 782.0 Cfé%';?ﬂ"" 52@0 9.2762 9.787
13 15 10 150200 782.0 C&%’ZRAM 52@0 9.2584 9.791
13 15 10 150200 782.0 %Eéog/'f,\';" 52@0 9.2597 9.778
Sporton International Inc. (Kunshan) Page Number 1 A4-5of 15
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N13(5M)_CP- N13(5M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

SVideo B 150,00 kHz' Span 10 MKz|

Center 782.000 MHz Video BW 150,00 kHz" Span 10MHz
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Total Paver

N13(5M)_CP-OFDM_64 N13(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 7.50 B
Ref Value 30.00 dBm Scale/Div 10.0 B

Video BW 150,00 kHz" Span 10MHz SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pts) Sweep 480 ms (1001 pis)

Occipied Bandwil
4 Total Pawer

Oooupied Bandwid
4
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N13(10M)_CP- N13(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s e Aiten. 40 68
HE . 2

Video BW 300,00 kHz" Span 20 M, SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 2.53 ms (1001 pts) Sweep 253 ms (1001 pis)

Total Paver

= Vel ? Jun 24

N13(10M)_CP-OFDM_64 N13(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
= %
-

Ref Lyl Offset 7.50 B
Ref Vall dBm Scale/Div 10.0 B
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Center 782.00 MHz Video BW 300,00 kHz" Span 20 M,
Sweep 253 ms (1001 pis)

Sweep 2.53 ms (1001 pts)

Total Paver

= Vel ? Jun 24
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Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result
Band (kHz) (MHz) (MHz)

Verdict

DFT-s-
13 15 5 149700 7795 OFDM 1@0 see graph
BPSK

13 15 5 149700 779.5 OFDM 1@0 see graph

PASS

13 15 5 149700 779.5 OFDM 1@0 see graph

13 15 5 149700 779.5 OFDM 1@0 see graph

PASS

13 15 5 150200 782.0 OFDM 1@0 see graph

13 15 5 150200 782.0 OFDM 1@0 see graph

PASS

13 15 5 150200 782.0 OFDM 1@0 see graph

13 15 5 150200 782.0 OFDM 1@0 see graph

PASS

13 15 5 150700 784.5 OFDM 1@0 see graph

13 15 5 150700 784.5 OFDM 1@0 see graph

PASS

13 15 5 150700 784.5 OFDM 1@0 see graph

13 15 5 150700 784.5 OFDM 1@0 see graph

PASS

13 15 10 150200 782.0 OFDM 1@0 see graph

13 15 10 150200 782.0 OFDM 1@0 see graph

PASS

13 15 10 150200 782.0 OFDM 1@0 see graph

13 15 10 150200 782.0 OFDM 1@0 see graph

PASS

Sporton International Inc. (Kunshan) Page Number
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N13(5M)_DFT-s- N13(5M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left Low CH OFDM_QPSK_Edge 1RB_Left Low CH

[spectrum Anayzer 1
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[Swept SA [Swept SA

KEYSIGHT lnput #hlten: 408 g Tyoe: o (RM KEYSIGHT ot R g Type: Powe (RMS
T an L T C o
Aign i N ' et nt (5} Tg: Free Run .

Video BW 3.0 MKz Slop 7670 Gl Start 30 Mz Video BW 3.0 MHZ' Stop 7.870 GHz|
0 Sweep 13.3 ms (40001 pts)

Function Function Width Function Vaiue e Function Functian Width Function Vaue
dBm
dim
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N13(5M) DFT-s- N13(5M) DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High_CH

KEYSIGHT lnput whiten 408 Poer (RAS)
RT o= Coupie C Ca o /100

0 #ten 408

= Power (RMS)
100100
Rin

Scale/Div 10 dB

start 30 MHz

Sk Video BW 3.0 MHZ'
Sweep 13.3 m 5) ]

Function Vaiue Function

N13(10M)_DFT-s-

N13(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

OFDM_QPSK_Edge_1RB_Left_Mid_CH
m’lﬁ-" Specirum Analyzer 1

Swept SA
wAtten 408 A Type: Power (RMS)|

f KEYSIGHT lnout RF
00100
RT o

Video BW 3.0 MHz"

Start 30 MHz

Video BW 3.0 MHZ' Stop 7.870 GHz]
Sweep 123 ms (40001 ps)]
Funclicn Funciion Widih Function Value

Function Functian Width Function Vaiue
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Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result
Band (kHz) (MHz) (MHz)

Verdict

13 15 5 149700 779.5 OFDM 1@0 see graph

PASS

13 15 5 149700 779.5 OFDM 1@0 see graph

PASS

13 15 5 149700 779.5 OFDM 25@0 see graph

PASS

13 15 5 149700 779.5 OFDM 25@0 see graph

PASS

13 15 5 150700 784.5 OFDM 1@24 see graph

PASS

13 15 5 150700 784.5 OFDM 1@24 see graph

PASS

13 15 5 150700 784.5 OFDM 25@0 see graph

PASS

13 15 5 150700 784.5 OFDM 25@0 see graph

PASS

13 15 10 150200 782.0 OFDM 1@0 see graph

PASS

13 15 10 150200 782.0 OFDM 1@0 see graph

PASS

13 15 10 150200 782.0 OFDM l@51 see graph

PASS

13 15 10 150200 782.0 OFDM l@51 see graph

PASS

13 15 10 150200 782.0 OFDM 50@0 see graph

PASS

13 15 10 150200 782.0 OFDM 50@0 see graph

PASS
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N13(5M)_DFT-s-

N13(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

OFDM_QPSK_Edge_1RB_Left_Low_CH

Ref Lyl Offset 7.50 B

Scale/Div 10.0 48 dBm

Start TE3.000 Mz
41 Ranga T

N13(5M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

[spectrum Aniyzer 1
[Spurious Emissions.

N13(5M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH

Aiten. 4068

Scale/Div 10.0 48 ScaleiOv 10.0 B

sta start 763
41 Ranga T

48 Range Table
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N13(5M)_DFT-s-

N13(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

OFDM_QPSK_Edge_1RB_Right_High CH

Ref Lyl Offset 7.50 B
dBm

" Stop 808,000 Mz Start 763000 MHz

4l Rangs Table

N13(5M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

[spectrum Aniyzer 1
[Spurious Emissions.

N13(5M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH

Aiten. 4068

Scale/Div 10.0 48 ScaleiOv 10.0 B

start TE2.000 Wz start

4l Rangs Table

48 Range Table v
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